GLOBAL

WF 1525-33-AUT

SINGLE NEEDLE, FLATBED, WALKING
FOOT SEWING MACHINE

INSTRUCTION / OPERATING MANUAL



From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Hsx (Parts book)

{5 FH 15t BH 1
1. HLE5 %4+ (Brief Introduction) 2
2. FEHARME ( Specification ) 2
3. ®% (Assembling) 3
4. FFHIE BB E (Adjustment of belt tension) 3
5. EHEAZYE (Assembling for belt cover) 4
6. inil (0iling ) 4
7. AT HERME (Adjustment for oiling amount of hook) 5
8. #iifE IR 57 (Adjusting the overflow) 6
9. HLEFAY %% (Assembling for the needle) 6
10. LB F L HiE (Threading for the buttom thread) 6
11, REEFLENM %S (Assembling for the thread guiding) 7
12. &8i& ( Thread wrapping) 7
13. F#8 (Threading) 8
14. LT RTINS ( Ajustment of stitch length) 8
15. 7K AIHYIRTT (Tension adjustment) 9
16. [ERIR T (16. Presser foot lifting) 9
17. [RBIE /189183 (Adjustment for pressure of presser foot) 10
18. fEf & EERYH¥E (Adjustment for needle base of the hook) 10
19. # 2B E I E (I (Restoration for the safety) 11
20. ALV (Adjustment for stitch length) 11
21. $F SHEMRAYR R (Relation of needle and hook) 12
22. fEEHRI{MEM (Use of buttons) 13
23. G2 E — Y ® (Sewing speed schedule) 14
24. SE P PR A B R AL B % (Problem and method) 14

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Hs% (Partsbook)
FZEF M 18

1. $MHi%EH (Frame & miscellaneous cover) 17
2. HbeR B EERE{F (Upper shaft, lower shaft driving & balance components) 19
3. EHFT4250H1H (Needle bar rocking) 21
4, Fi%EHLE (Pressure adjusting & upper feed mechanism ) 23
5. iR (Feed mechanism) 27
6. WEHE TH#1# (Hook shaft & upper feed mechanism ) 29
7. 144149 (Thread cutting components) 31
8. JLB MM (Thread tension components) 33
g, i3 E (Lower thread winder mechanism component) 35
10, #til2EE (Lubrication components) 37
11. BEMEEM TEE (Automatic presser lifting mechanism) 39
12. #2628 (Thread stand components) 40
13. Hzh{#|4%45 8 (Autimatic back comonents) 41
14. DL#® (DL mechanism components) 42
15 5 #H (Air mechanism components) 43
16. i (Accessories parts components) 44

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



{5 F i BA

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



1. Hlz&fai 4y

1. Brief Introduction

FHUARRE R = FE SR, EHe
PERE LR, *EELAREASE, Wth, Sl
5, B, 2W. RAHEBXERDLE, BF
Pk Pkey, £ TR e, (RiE T ZHLEE
TR 5 Rk A

i RRER TR LR, YR, EE,
k- 2 45 FE A} AT SE ) -

The machine adopts three synchronous
feeding and special feed dog construction
to make the grade ability perform well
Therefore, the strong feeding ability for
heavy duty material can sew smooth,
average, neat and beautiful stitch. It
adopts large hook, slider thread taking-
up, upper and lower axis synchronous helt
transmission, so that it make sure low
noisy in high speed

The machine is applied in the carseat
mats, sofa, leather bags, tents and so on.

2. EEHE A

2. Specification

i R E#l Appilication heavy duty
e £pE e 2500s. p. m Max sewing speed 2500spm
RAETKE Omm Max sitich length Smm
HHTE 38mm Needle bar stroke |38mm
: DPX17 (Nm125~Nm180) DPX17 (Nm125~Nm180)
A = ANm160 (23 HEedle Byt Standard Nm160(23%)
HRA HER L (BeR B EhiniE) i by 0il line (automatic
Fe g B shiEi Khek oiling of hook)
JE B v F&h9mm, 3 16mn Hook Self-lubricating hook
ELZDHLTHERTE0N | HHEh L ThZET500 . Manual Ymm

Fresser foot height

Enee control 16mm
Motor power T50W

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com




3. &% (WED

' 1—=a
1) Ml EEEE. PRl hsp)das @ A ' i
FRET @A I S A IED. HEREROE {7 &—0 1] |
EHGH L. iﬁ_é“ﬁﬁmhlm & v
2. WA %% A T Rl P
A AR e BRI B RO R AR L Lé?a:' A &
e ey
5,
.H-‘H'“'H-_ "--____HH— EJ—u =,
3. Assembling (Picture 1) T 2
1 Assembling for onnector of achine head
and table, machine head rubber mats, and T =1
S0 Oon. p— :
Connect the screw 3 toe the hookbase 1, and P T
the rubber mat 2 fix on the table. Wi - Eé/iﬁzj*ﬁﬂﬂék;i*

2YAssembling for oil tray .
Fix the oil tray on the table as the
showwing position by eight wood screws.

4. sk hpiAE OLE2)

& T e, FRENRENEE, B
9. BNAY N B4R E R RIE], T AR IR B R
15mm .

TEE: FEETERERIE, i\ DiAE RS
EH#T.
SAEFR

4., Adjustment of belt tension

To adjust the belt tension, pls move the

motor height, and use the pressing power
9. 8N to press at the middle of the belt,
then the looseness amount would be 15mm.

Remark: please close the power before
adjustment, make sure the motor stop
running.

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



5 B EMRE (LES) 3

1) 08B R O BIMEL AR 4T L | .

2) AEERL@EEEWHR () OEEILE
3) WEHR () GEILHER (H) MM
EEAB L.

4) AEERe@EOEEFE®HE (LX) @.

0. Assembling for belt cover

1)Wrest the belt coyer brace 7 to the
screw hole of the machine head.

2)Use the fixing screw 2 and 8 to fix the
belt cover (right) lon the machine head,
3)Put the belt cover (left) 3 on the AB
part of belt cover (right) 1.

4)Fix the screw 4,5 and 6 to the belt
cover (left) 3.

Remark: when finishing assembling, please
confirm the belt cover can not touch the
belt and main wheel.

6. nim 4
—. EHEI0 CLEL)
1) H T E ST S
2) [k FHTFFER Thea N
3) & EERA RN BEREN, S2o WONA
4) FePATE A _lj" p‘;- p
5) 47 RARAT. L s T
q z Bl (RN
N AR
6.0iling q 1 J“Ij
USRI
1) oiling for the front of machine head. \J‘;':ﬂﬂ§"]f;f
(Picture 4) A H/iﬁ? '\\:r?. ﬁﬁ;
A Wreast the cover screw. i q?;, ' E'I.&fﬂ
B.Open the cover 1 as the direction ﬁq;r’f [ifJ
C.0iling properly as the direction
everyday.

D.Close the cover

E.Wrest and tight the screw.

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Z. LS CLES)

1) BREE LR InE = A

2) ¥IRESR SR EREERM, HERL
B sk, RWETMED, [&ES
HIsheR inid a0

2) 0iling for machine head (Picture 5)

A. 0iling properly as the direction
everyday.

B. For first running or non-use for long
time, please add the oil as the direction

and remove the cover 2 to add proper eil
on each felt and oil line.

7. AT E (JLE6A)

D) @fERGmEN, HirnEgd, ARE
AR @UAT Y, JAst e i, e
HHEE.

2) KR E BRI AT, WRET
M ER R EE

7. Adjustment for ociling amount of hook
(Picture 64)

1)When adjust the amount of the hook,
please loose the nut 10, Use screw 9 to

adjust, The clockwise runing will get
less, and anticlockise will get more.

2)Put the paper around the hook for five
seconds. Once the oil trail are shown as
the picture, that means proper amount.

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



8. MEIFT (JLEI6B)

S thEd S, EHTHRRO, ShE
TR @R ehEesh; JMmemEL L, %
R T IRLIMN s . BETERE.

8.0il regulation (Picture 6B)

When oil tank oil quantity is too much,
please loosen the nut, adjust the oil
serew Counterclockwise rotation. When the
01l is too small, please adjust the screw
clockwise rotation. Then tighten the nut

9. MEHH %24 (AT

1) ¥zhxahit, 4T LAZERME:

2) friVEBETER2L1Z, NSO ElEE
Aol

3) {EHEEIREE;

4) FENHEEIRLE.

9. Assembling for the needle (Picture 7)

1)Run the main wheel and lift the needle
bar to the highest position

2)Loose the needle screw 2, and make the
long slot of needle 1 direct at the left
side.

3)Put the needle in it.

4)Wrest the needle and fix the screw 2.

10. IREKHI 2k 7% (ILIE8)

L) REIERAIHR A, R,

2) AR, ERRMAENFERE, SRENER KA
3) MERH BRI T LS, BN REMN TEE
HE, MEFHEKHIRE,

1) %2R, BT,

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com




10. Threading for the buttom thread 8
(Picture B)

1)Pull the plectrum 1 of hook, and take
out the hobhin.

2) When putting inside, insert correctly
into the hook shaft, and put down the
plectrum.

3)Inlay the thread to the threading slot
2, and put through the part 3, then pull
into the tension spring.

43Pull the buttom thread and the bobbin
should be run as the direction in the
picture.

11. R SLBBMZE (LE)

1) REERIOERESRBOZREMm L
2) EREFLFOFIMLAL.

11. Assembling for the thread guiding

1)Use screw 2 to fix the thread guide on
the machine cover.

2)Put the thread guide bar on the machine
shaft.

12. &3Jksk (LE10)

L HFO~OMEFFLE, REEELLNTE
Liggg A TIOME, FELEETT.

2) BEWE, WESETA.

3) FrELEEERETE, AR EE T

0% A AR E.

4) B RE, WEBaSRFRBCHITEE,
i H [& e #8451 DA JE .

5) RESEHRE, BETTE, BaFiE. il
Hl, RN TE LA TIOME, Wik
EEITF.

=]

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



12. Thread wrapping (Picture 10)

1} Threading in the sequence frim 1 to 3,
and circle around the bobbin.

23Put down the bobbin winder A.

3)Loose the screw B, asjust the plate to
the B0% position.

41When it's leaning, move the thread guide
C and adjust in the front and back, then
fix the screw D again.

S5)Finish wrapping and remove the bobbin
winder, it wwill stop automatically

13. 28 (WE11)

12 [ WL 57 2R R AT

13. Threading (Picture 11)

Threading as the sequence in the picture.

14 R ERYET (LE12)

BiEMENROR LR, EETSERC
HETE BRI LB

o] T 3% T (FS8RMF @R AT FF ek {158,  HUTIR
HIEE 5.

14. Ajustment of stitch length (12)

Turn the feeding adjustment tray 1 to
left (right) side, make the mark on the
neceszary No,

Press down the bartacking handle 2 to
start reverse sewing. when loose it, you
can finish normal sewing

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com




15. Z85k AR 1E

1) &gk AmiEs (REL)
WiBs $ 75 R Eh L TR AR D), kbR h g,
WETER T R EN TR S,
2) RS AAT (RELD
NS e 77 W RS ER TR BT @, TRERTk AR,
R e E Ik AT

15. Tension adjustment

1) Upper Tension adjustment (Picture 13).

Turn the tension nut 1 at clockwise
direction, the upper tension will
stronger; at the anticlockwise direction,
the tension will weaker.

2) Bottom tension adjustment (Picture 14)

Turn the tension screw 2 at the
clockwise direction, the bottom tension
will be stronger; at the anticlockwise
direction, the tension will be weaker.

16. [E A CILE15)

1) iEERRE LA RRE IR, B EE T
O kITrEiaE, Rl ERFomEEFLE;

2) FREIEON . BOFREMIRT, HNEE R
.

16. Presser foot lifting (Picture 157

1. Eeep the presser foot at the lifting
pisition and 1ift up the bar 1 at the
direction in the picture, then the presser
foot would lift up Y9mm and stop.

2. When put down the presser foot, then let
the presser handle down. It would return

the original position.

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



17. EMEZIRET (LE1L6)

A5 Feah R A Rl QR A58, MEHDIE
hES. BNETEREERED.

17. Adjustment for pressure of presser
foot (PicturelB)

Turn the screw 1 at right side, the
pressure would be stronger, turn left
would be weaker. After adjusting, tight
the fixing screw 2.

18. WErRET AR AR (JLIELT) 17

TR E, EWAHEME. FECE
B, MRSt E@MEWLEHOME, B0 1~

0. 2omblRAS . MBS ER, S35 N it
. Ll

1) FERLEEEIE AN det, fEERL TEEIREN
HEEAI S
2) WEMEETFEETESMIE dhEct, JEARL THEE ek
B P

=

18. Adjustment for needle base of the
hook (Picture 17)

After changing the hook, please the
position of the needle base. When in the
standard position, needle base 2 touch the
zide of needle, near the needle about 0. 1-

0.2mm. If it’'s not correct, please make
the needle base to curve and adjust.

1)Needle base is curve inside, insert the
screwdriver into the outside of needle

base.

2)Needle base is curve outside, insert the
screwdriver into the inner side of needle
base.

10

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



19. 42 EE M (WE18)

SR, R FAERSRIND R, &4
REHEE. SNENIsRERBI R, &
g%ﬁﬁﬁiﬁf bR AR R, BdTE
1) #FEVR EEEAO, B R £,
2) TR “mw” mEELE, Hliwm.

%E: e Bl FREI LR, BIMEHETR

19. Restoration for the safety
device (Picturel8)

During the sewing, the safety device will
astart when the hook get over pressure.
Then the moving wheel hook will not work.
After opening the safety device, please
exclude the broken reasons and do the
restoration.

1)Press down the button 1 of the machine
head, and reverse the main wheel.

2) After the voice, restoration would be
finished.

Remark: Turn the wheel by hand while
finish, to make sure button 1 to be
restoration.

20. R ERYIAT (LE19)

1) MIEHF s, BoRu0BiEd
RERE.
2) AFkTA¥EH, B SRETE]
@A .
3) P RESATELE, BPEETHE
R 7o B S L AT A 2 (B A (8] B I $E 090, 10, 3mm

)

11

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



20. Adjustment for stitch length
(Picture 19)

1} Turm the main wheel at the normal
direction, move the hook guide 1 to the
last position.

2) Turn 2 at the direction in the
pleture, let the stopping part 3 touch the
need]l slot.

3)Loose the screw 5, adjust the distance
to be 0.1-0. Jmm between hook guide and
babbin case part A.

21. 5T SR R (JLE20)

1) HHFE R HEH AR B0,

2) ¥eshEzhst, MEFR TS LFA2 dmis, &
ETFFELIRE D, BT LSRR
@FERREAL S, REHFE.

3) HhEzhie, HEEFFNET A EF2. dm, i

RRREHNHDH P LAEN—F, REHE
SMREER (M) MEERL@. 2 E TR
LOZ PRV E 82, WEREREnY
Bl METEEE.

1 ERREOIHE D P LEE B E,
iR eNEERL®, EEBahiEnne
- B R AL I A BRI R 490, 05~0. 1nm,
BRI ERFEELE.

5) FRIMRE TR (X) WMETELE, kL
BERL AR (L), HRACOHNHDHHLE
EAH, REFEERELE, P20 HEE
LOFHE - BLI TR T, REHE.

2l. Relation of needle and hook
(Picture 20)

1) Adjusst the stitch length adjusting
dial to be 0.

2)Turn the main wheel, lift up 2. 3mm from
the lowest position of needle bar. Loose
the needle bar connector screw 1, adjust
the distance to be 1.5mm between the end
of needle 2 hole to the end of hook 3,
then tight it

12

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



3 Turn the main wheel, 1ift up 2. 3mm from
the lowest position of the needle bar
keep the hook end 3 and the center of
needle 2 to be accordance, then tight two
serew 4 of the wheel gear (small). To make
the first screw in the V shape into the
hook shaft also in V shape, and fix it.

4)When the hook end 3 and the center of
needle 2 in the accordance position, loose
the screw B of the hook shaft, move the
shaft at left or right side, make the
distance to be 0.05-0, lmm, and tight tht
screw 6.

5iLoose two screws 5 of the wheel gear
(big), move it at lest and right side.
keep the hook end 3 and the center of
needle 2 to be accordance, then tight
screw 5. Fix the first screw of the two
screws 5, and align on the flat part of
the bottom shaft, then tight it

22. I (LE2D

@48, Q@ H&xA: G-I
@bt O—%_tE: O—F4.
) EESHEO2E@E0%E, WEH LAY
e

2) KA OR@@EEHEE T i My — %
., EBBLATIAG, BF, MNCEERAZER
R .

29. Use of buttons (Picture 21)

1) Key function: (I): Reverse suture;

@): Reverse closing: @: DL; @: Fill
needle; B): Second loose line; @): Middle
separation

2) long press one hutton at A the D@E@
@¥8 button under the corresponding
button, until the B lights flashing, let
go, C become the key of the shortcut
button.

13

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



23. BEHEE — R

ZELTE £ i 6mmbl T 5176~ Smm
~~ 3mm 2500rpm 2000rpm
3~4mm 2000rpm 2000rpm
4~G. 5mm 1600rpm 1600rpm

REAFRFFREREEE, HFESTREM.

23. Sewing speed schedule

alternation amount Stitch less Bmm Stitch between 6mm and 9mm
~3mm 2500rpm 2000rpm
3~—~dmm 2000rpm 2000rpm
4~6. Smm 1600rpm 1600rpm

The highest sewing speed is set in different condition, please do not over the setting.

24. & H E0 A (9] B By b H Oy v

(HEELEERE | @OERSLHED,
5~ mm) B &gk 7L 55,
@ FEILE, BiERE),

% REA k38 75 ik
OLiE, #Hoe, BEMR, SHRAIRER M B E |FAaAD R B ishemhm, Ak
FE B 1R, R A AR N B A fE VL SR .
@ k&5 hid &, W ERAKA.
1. £ @HLEF 55 ek e AT Z QL #HE5RENXR .

EENE (S8 ) .
W R
IS HEER R, IKBIE.

Dt 5 et F i i 18 S (2. ERIEBHEE) .

D5 e 7255 th i 18 20 (21 fHSERNER) .
2. Bk @EMEHTH T E R MiR T ig e

@ FL b 2 0 e 2 A () i A TE ER 2L H5EBMN%ER

@FLE 5 A3t Bk —SHHE.

OEFNLRHUETREFRS,; B (10, REMFRH) .

@18 I T A 45 FEmRP AR T BE B 4 T] 2.
3. EHFR ) oy i e it el k.

@Rk A 88, IR LK .

Bk HidaE, IR Tk .

@ R 4R 15, B

14

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com




25. Problem and method

Situation

Reason

Method

1} thread broken
(left 2-3mm at the back
of materiall

1)There is scar from thread
way, needle end, hook end and
the hook inside circle.
2)Upper thread tension is
strong.

3)Needle touch the hook end.

5)Upper thread tension is too
weak.

6)Taking—up spring is too
strong, the movement amount
is too small,

TINeedle and hook run at the
came time are too fast or too

slow.

41011 amount of hook is small.

1)Use the emery paper to deal with
scar. Use the files to deal with the
inside circle of hook.

2)Make the upper thread weaker.

3)Please check No. 22 the relation
between needle and hook

43Adjust the oil amount (as
No. 7 piling).

per

5) Increase the upper thread tension

f)Make the taking-up spring weaker,

enlarge the movement amount.

7145 per No. 22 the relation between

needle and hook.

2) thread jumping

1)Needle and hook run at the
came time are too fast or too
slow.

2) The pressure of presser
foot is too weak.

3)the distance between needle
hole and hook end is not
correct.

4)Neeld type is not correct.

1) As per No.22 the relation
hetween needle and hook.

2)Tight the presser foot adjusting
SCTEwW.

3)4s per No.22 the relation hetween
needle and hook.

4]Chaqge anather lﬂrge needle.

3) tight thread

1)The tension spring of
bobbhin case have no
2)Processing of thread way is
not good,

3)The bobbin can not slide .
4)Bottom thread is too weak.
HlBottom thread is too

B)Needle end damage .

1)The tension spring of bobbin case
have no threading.

2)Processing of thread way is not
good.

3) The bobbin can not slide .
4)Bottom thread is too weak .

Bl Bottom thread is too strong.
G)Needle end damage.

15

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com




FHF

16

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



1. Frame & miscellaneous cover

17

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



FS R EERERE E & W AR i
1 40016798 FACE PLATE ASM. i ]
2 S541112155P  SCREW 11/64-40 L=12 ] BT R ] 2
3 40019114 LUBRICATION SUPPLEMENT faling: 458 1
4 21331301 TOP COVER B Wil 1
5 SS41108155P  SCREW 11/64-40 L=8 L R iR E] 6
6 21355904 ARM THREAD GUIDE MO ER it 2 4R 1
7 S57621040SP SCREW 3/16-32 L= 9.5 £t ET 2
8 £ 21331756 WINDOW PLATE A ASM. NG = I
9 #03 21348909 WIDOW PLATE D KEE# 1
10 #03 D2112555B00  CORD HOLDER LARGE i, £ [ sz s 1
11 21331202 SETSCREW o oo A2 4T 1
12 #01 21331806 WINDOW PLATE B KeH = |
13 01 21332002 WINDOW PLATE PACKING B KRG H e 1
14 SS41108155P  SCREW 11/64-40 L=8 KIE T migsT B
15 TA1250504R0  RUBBER PLUG BE 2
16 £01 21332309 SIDE COVER i i 1
17 £01 SS41108155F  SCREW 11/64-40 1=8 1 ERI2ET 1
18 21331608 BALANCE COVER Bt & 1
19 S57150910TP  SCREW 15/64-28 L=9 BhiP R iRE] 1
20 22619100 CAP IR 1
21 10201200 RUBBER PLUG 5 K 38 1
22 TA1050504R0  RUBBER PLUG B 1
23 #03 SS6111140SP  SCREW 11/64-40 L=11 e FARET 1
24 #03 WT0530002KS  TOOTHED WASHER D=5. 3 g E 2
25 22602601 BED SCREW STUD TR ST IR ET 2
26 21361407 BED SUPPORT FPLATE R SRR 1
27 TA1050504R0  RUBBER PLUG g 1
28  #03 HX001230004  CABLE CLIP FE % [ 5 2
29 403 SS41108155F  SCREW 11/64-40 L=8 W2 [ S SRR AT 2
30 22651202 AUXTLIARY COVER B 1
31 SS2090710TP  SCREW 9/64-40 L=7. 2 HHEh R A2 E] 2
32 $S6151210SP  SCREW 15/64-28 1L=12 AR ST R R 5] 2
33 #01 SS41108155P  SCREW 11/64-40 L=8 FH 2R [@] 72 JC R ET 1
34 B1111563000 BED SLIDE SPRING AR 1
35 SS4110515SP _ SCREW 11/64-40 1=5 GRS 2
36 21366406 NEEDLE PLATE 3/8 iR 1
37 SS2110920TP  SCREW 11/64-40 L=8.5 AR IRE] 2
a8 #01 23208556 AUXILIARY COVER ASM. 28 B 4 1 1
39 #01 23208507 AUXTLIARY COVER AR A (1)
40 #01 23208606 SLIDING PLATE SUFFORT S BNRB (1)
41 #01 SSA1111405P  SCREW 11/64-40 L=11 S AR A 03 4T (2)
42 SS41112155P  SCREW 11/64-40 L=12 ] B W ET ]
43 #03 21349808 BED SLIDE (RIGHT) A HHER 1
44 #01 21349600 BED SLIDE(RIGHT) A A HER 1
45 TA1050504R0  RUBBER PLUG B = 1
46 TA1050504R0  RUBBER PLUG REE 2
47 503 22951552 GROUND WIRE ASM. e o 1
48 TA1050504R0  RUBBER PLUG BREE 2
49 21349600 BED SLIDE(LEFT) A EHElR 1
50 22901805 GROUND MARK EiiRid 1
51 020182 THREAD GUIDE PLATE it iR |
52 S5050906105P SCREW 9/64-40 L=9 iR R 2

#01 15304H

1&03 15304-TH

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



2. Upper shaft, lower shaft driving & balance components

W% .

AN

i

19

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



FE i EERES HILBHT thir &R &
1 020267 UPFER SHAFT FHh 1
2 21333000 UPPER SHAFT FRONT METAL FHEHME 1
3 B1905520000 THREAD TAKE-UP LEVER Hee FF 1
4 B1906051000 TAKE-UP LEVER PIN LR 1T 4 1
5 BLOOTO57000 THRUST PIN PR TR 1
6 SS8150822TP SCREW 15/64-28 L=8 R Fr 5024 1
7 21339106 NEEDLE BAR CRANK ROD & FF B FRIEFT 1
8 0303000000 OTL WICK it 0. 45
g CQZ02000000 OIL WICK ek 0.03
10 B1210051000 NEEDLE BAR CRANK PIN FHHT h 1 5 1
11 £Q505000000 0TL WICK Hliifs 1
12 21332606 COUNTER WEIGHT (A) (36MM) EHiTehiE 1
13 SS8150822TP SCREW 15/64-28 1=8 FHT e HREHARET 2
14 SM8080812TP SCREW M8X8 BRET 2
15 21339502 UFPER FEED CAM (3.5) g RL3 1
16 S58660810TP SCREW 1/4-40 1=8 R Lo¥e S ST 2
17 21333109 UPPER SHAFT INNER METAL e 1
18 CQ202000000 0IL WICK HiitFa 0.15
19 21336557 ECCENTRIC CAM A ASM. TFiEfHR O E M 1
20 21336508 ECCENTRIC CAM A TFigkHR L5 ]
21 SSR6E0810TP SCREW 1/4-40 L=8 TFiERMR L R IRET 2
92 #01 21333703 SAFETY CLUTCH DISC T R 1
23 22604904 UPPER SPROCKET F3hE A 1
24 SSA661110SP SCREW 1/4-40 L=11 FEhEE R B 2
25 020268 TIMING BELT [B] 1
26 B1203512000 BUSHING REAR K 1
27 21402300 UPFER SHAFT BEARING HOOK FhRE :
28 SMBOBOGOZTP SCREW MBX6 R ERET 2
29 21387907 ADJUSTING PIN (1.2 (T#) (RO 1
30 §58150822TP SCREW 15/64-28 L-8 AR aRET 2
31 21387501 LOWER SPROCKET T b E S 1
32 B1214019000 SPROCKET RING T REI#E A ER 1
43 SSE111010TP SCREW 9/64-40 L=9.5 (F§2) (R /C4H 30 L8] 1
44 201 B13125630004 SAFETY CLUTCH PUSH BUTTON EEgail 1
15 403 21333802 SAFETY CLUTCH PUSH BUTTON i 1
46 RE0500000K0 E-RING FOHSE 1
47 E1639051000 SPRING 1 E 1
48 B1313055000 SAFETY CLUTCH KNOB SLEEVE s 1
49 #01  S5S8150710TP SCREW 15/64-28 1=T7 gl ) 3
50 #03  SS8660530TP SCREW 1/4-40 1= 4.5 HeH F A ST Sk RET 2
51 40038700 THRUST COLLAR ASM. FhbshE A 1
52 40038702 THRUST COLLAR T bSO HE (1)
53 $S8661030SP SCREW  1/4-40 L=10 T RS AR (2)
54 SB120000200 BEARING 20X42 R 1
55 $57120760SP SCREW 3/16-28 L= 7.0 T 4 405 [F] 7E 9B 5T 2
56 21353008 HORIZONTAL FEED CAM COVER TiEE RO ER 1
57 SS7110710SP SCREW 11/64-40 L=T7 T ik R Of ERIRET 2
58 21334008 FLYWHEEL Fib 1
59 SS8150710TP SCREW 15/64-28 L=7 JEE R L ARET 2
60 #03 21333901 SAFETY CLUTCH DISC B E# 1

#01 15300H
20

#03 15304-7TH

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



3. Needle bar rocking

21

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



5 ik, A Hnbd e RS EwEsL A 1
1 23002009 NEEDLE BAR FRAME EFFF a2 1
2 21405204 HINGE STUD HFF e 1
3 22814909 FELT RS 1
4 B1437051000 OIL WICK RETAINER ririEshdhimimet & 1
5 S58151150TP SCREW 15/64-28 L=10.5 AT SR EHIRE] 1
6 22814909 FELT b 1
8 B1411057000 NFEDLE ROD HOLDER Btk 1
9 SST7090910SP SCREW 9/64-40 L= 8.5 T2 R8s 1
10 B1412051000 FELT R A Sk 1
13 MC3T2001600 NEEDLE SY3355 160 flE 5v3355 160 2
14 41438007 UPPER FEED BAR GUTDE By R AR 1
15 SS7110910TP SCREW 11/64-40 L= 8.5 By R A5 4R 5T 2
16 21388400 ROCKING BASE GUIDE At 1
17 SST1108305P SCREW 11/64-40 L= 7.5 FtEEE] 2
18 21338603 ROCKING BASE GUIDE (B) FrFRIR LR 1
19 §56091022TP SCREW A4S IR AR iR e 2
20 21338801 ROCKING FRONT ARM ririEsh i 1
21 SMROBO81ZTP SCREW TR Eh dh iR eRET 2
22 21338900 ROCKING SHAFT el 1
23 B1414232000 SQUARE BLOCK TR EhiE 1
24 B1410771000 STUD TR 1
25 21339304 ROCKING SHAFT FRONT METAL $#HTiEshhAE 1
26 40027746 BUSHING REAR HTEssahE 1
27 21339056 ROCKING REAR ARM ASM. s G2 A) sl 1
28 21339007 ROCKING REAR ARM EHiTi%an (GEAR) fiR 1
29 S561524405P SCREW 15/64-28 L=23.5 BT #EEh (A1) thiRERsT . |
30 21347406 ROCKING REAR ARM FELT HITEE) G5 thiihis !
31 EA9500B0100 CABLE BAND Ey AR 2
32 CQ202000000 OIL WICK i1 P 0. 05
33 501203 10308609 THREAD GUARD e 1
34 #01#03  SST080510TP SCREW 1/8-44 L=4.5 e 1
45 #01#02  B1401053000 NEEDLE BAR HFF 1

#01 1530AH

#03 15304-7H

22

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



4, Pressure adjusting & upper feed mechanism

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



i idi Ui SRISREE AT h B e
] 21340401 UPPER FEED} SHAFT FiEfndh 1
2 21340500 UPPER FEED FRONT ARM i AE 4 i 1
3 SS8660612TP  SCREW 1/4-40 L=6 A S SR AR T 2
4 21341904 FRONT METAL LIERMEHE 1
5 21378302 FEED SHAFT METAL LiE G HhE 1
§ 22904155 MAIN SHAFT THRUST COLLAR ASM.  LEifimEEdaf 1
7 22004106 MATN SHAFT THRUST COLLAR LiXApE R -1
g SSEEBOGIOTP  SCREW  1/4-40 L=6 LIETE BT 2
9 SSB150822TP  SCREW 15/64-28 L=7 i BB 1
10 TAOT50704R0  RUBBER PLUG [ E 1
11 40033027 UPPER FEED LINK ASM. EiEEEAT A 1
12 40033026 UPPER FEED LINK LI RHET =]
13 21347109 FELT biEehER -1
14 EA9500BO000  CLIP CV-T70S ey A=k $ 2
15 CQ3000000FD  OIL FELT JH 0
L6 SDO640701SP  SCREW © dn R BEE AR 1
17 B1414555000 SLIDE BLOCK 15 E R 2
18 WP05010465C WASHER 5 X 13 X 1 1 e SR R 2 1
19 40033029 TRIANGULAR LEVER ASM. FHER 1
20 SST110510SP  SCREW 11/64-40 L=5 B RE R g e 1
21 CQ252000000  OIL WICK o ERE 0.02
22 10509701 FELT mEET N EEHE 1
23 40018341 WALKING BAR DRIVING LINK AT EF /N ERE 1
24 40033030 WALKING BAR A PR 1
25 B14670530A0  WALKING BAR ASM. P B3 3 4T 1
26 B1468053000  WALKING BAR SPRING P R 1
27 SSA151780SP  SCREW 15/64-28 L=17.0 P R AT IRET 1
28 21406509 UPPER FEED GUIDE PLATE HIEMSFH 1
29 26225201 ROLLER IR S8R
30 SS6151920SP  SCREW 15/64-28 L=19.0 REMFHIEET (E) 1
31 #03  SMG040800SP  SCREW M4 L=8 FF e R ST 2
32 SSTIS07408P  SCREW 15/84-28 [=7 AT 1
33 21340906 PRESSER ADJUSTING SCREW i EARET 1
34 B1510155000  PRESSER BAR LOWER BUSHING EEFHE 1
35 21339700 UPPER FEED STOFPER PLATE ELicd 1
a6 B1525241HAC  PRESSER FOOT ASM. 3/8 I BED£f 4 1
a7 SS41108155P  SCREW 1/4-40 L=R iRET 2
38 40018340 SCREW B4 2
39 B1501241H00  PRESSER BAR EEH ]
40 40039265 PRESSER BAR HOLDER A ASM. EEFELAS 1
41 40039266 PRESSER BAR HOLDER A EEFEL 1
42 SST110910TP  SCREW 11/64-40 L= 8.5 BB 3 K UB4T 1
43 22907604 PRESSER SPRING REGULATOR NUT 1 A0 1
44 B1502246000  PRESSER SPRING 1 # 1
45 SDOB004BISP  HINGE SCREW D=8 H= 4.9 BV L IBArge 1
46 40017287 PRESSER FOOT 7 FE Al -1
47 B1462053000  THREAD RELEASE SPRING B B AT e 3k 1
48 21406103 PRESSER LIFTER LEVER EHiRF 1
49 21406608 GUIDE PLATE SPACER R iR T 4R 5T 1

#01 1530AH

24

803 1530A4-TH

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



4. Pressure adjusting & upper feed mechanism

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Fs  HBH 245 HLIC B R o E R g
51 21006002 ADJUST SPRING B 2% g5k 3
52 #01 #03 B1470241H00  WALKING FOOT ASM. P B {4 1
53 21006507 ADJUST SCREW B A E ]
54 NS61105305P NUT 11/64-40 EH11/64-40 1
55 40072709 SPRING SUPPORT SHAFT ASM. WEFH 1
56 SMBO50602TP  SCREW M5 L=6 HRET 2
57 10774354 UPPER AND LOWER DIAL ASM. He B 5 $2 B T #4014 (1)
58 10713402 FINGER AUXILIARY COVER 7 F [ =]
59 SMB040802TP  SCREW M4X0. 7 L=8 BY £ Fp R ERAZ ST -1
60 10715100 VERTICAL DIAL SHAFT BUSHING BT e s aE 1
61 10715001 VERTICAL ADJUSTING CAM FE 7 B IR AR i 1
62 10715704 VERTICAL DIAL PIN e 22 B R R T £k By 1
63 B152652700G6  SPRING EMAE B RA BN RIEEHE
64 SS6110630TP  SCREW  11/64-40 L=6 R SR T R R iR 1
65 21341607 VERTICAL ADJUSTING ARM He RH7E E AR R S ph 1
66 10715208 PIN R SR TR e 1
67 SMBO51402TP  SCREW M5X0. 8 L=14 e E2Z 8 4R 1 57 il B4R AT 1
68 21341508 VERTICAL CHANGE BASE SHAFT FERZE B2 5 1
69 10718203 FEED SHAFT FRONT METAL EHE SR HE 1
70 10714202 VERTICAL CHANGE BELT T BT 42 T 5l ol 1
71 21438106 STOPPER PLATE B SRR I
72 SM1050801SR. SCREW M5 L=R FaE g S AT 1
73 21444559 PRESSER INNER FOOT ASM. P R B EH 1 1
74 SS41108155P  SCREW SRS 2
75 10713501 SPRING HOOK i i 8 AR 2
76 10716504 VERTICAL SHAFT SPRING 7 4 1
77 B3416552000  CONNECTING ROD HINGE SCREW EAR R ERG 2
78 REOS00000K0  E-RING FOoEE 2
79 21339809 UPPER FEED DOG SPRING HOOK R A #E R 1
80 S571108305P  SCREW 11/64-40 L= 7.5 3 o) R o A R 4T 1
81 10713766 ECCENTRIC ROD (SET) e B3 8 42 FH AT 1
82 SS8660810TP  SCREW 1/4-40 L=8 Bl 5085T 2
83 10713808 CONNECTION LINK PIN B 72z SR 6 1
84 10714509 CONNECTION LINK B i A AT 2
85 10714608 CONNECTION LINK B SUPPORT PIN  Bhif&T3EAT 4 2
86 SMB0S0602TP  SCREW M5 L=6 ERAT B
87 21340005 UPPER FEED LINK (B) R B8 7t thim e dT 1
88 210487074 HINGE SCREW R & 1R dh i AT e 4T 1
89 REOSCO000KD  E-SHAPED SNAP RING (8MM) [ER7E B iR i AT 45 1
a0 21340302 UPPER FEED REAR ARM (B) e 27 8 48 - g i 1
91 SM6052002TP  SCREW M5 L=20 e B2 8 3R 4 iR 4T 1
92 21337803 FEED ADJUSTING BASE SUPPORT 45 51y i 47 Rl 1
93 203 SSB150710SF  SCREW 15/64-28 1=7 SRET 1
G4 #03 40024852 VERTICAL DETECTOR SWITCH ASM.  JF3&pE 1
95 SM6040552TP_ SCREW M4 1=4.5 _BE4 -1
96 NS6680320SP  NUT 9/32-28 25 1
97 #03 020497 SCREW M2. 5%16 $2ET 2
#01 1530AH  #03 1530A-TH

26

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



5. Feed mechanism

30g 28 27

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Fr& iR Eg NS 5 S ki ch i F Wik
i $57150910TF SCREF 15/64-28 L=9 BT 16/64-28 L=0 1
2 21430400 EEED ADJUSTING BASE SUPPORT SRR () 1
3 010561 BOTTON EaiEH 1
4 559151440CP SCREV 15/64-28 L=14 HEF R {1}
5 WPO6210165D WASHER 6. 2X13%] 6T T (1
[i SMB0AO502TP SCREW M5 L=5 TR (1)
7 B16040120004 FEED BAR SHAFT T ahFRERET 1
8 REQSO0TLLEP SNAP RING 5 14 1
g CQ202000000 011 WICK i 0,14
10 21364104 FEED ROCKER btk 1
11 £571114105P SCREW  11/64-40 L=14 R ph R ERET 2
12 22609408 FEED ROCK SHAFT i® sk 1
13 21378302 FEED SHAFT METAL iEdE. HEE 1
14 020514 SCREW 11/R4-40 L=B.5 L143) 2
15 109WF3-009 FEED ROCKER SHAFT CRANK ] i AR 1
16 5SE121610TP SCREW 3/16-28 L=15.5 7 AR 1
17 22604155 MAIN SHAFT THRUST COLLAR ASM. R 2
18 22904106 MAIN SHAFT THRUST COLLAR EHE (13
19 SSREEDG10TP SCREW 1/4-40 L=6 BT L2
20 10205201 NEEDLE BAR FRAME ROD "af?ﬁiﬁi&ﬁ 1
21 223110520TF SCREW 11/64-40 1=4.3 1
23 21378203 FEED ROCE SHAFT HINGE SCREW &ﬁ%&ﬁ}miﬁﬁ# T HESR AT 1
23 21337506 FEED ADJUSTING BASE HiBiR Y A 1
24 21337704 FEED ADJUSTING BASE COVER Bt i TR AR 2
25 $57110910TP SCREW 11/64-40 L= 8.5 b B P IR AR SR ET 4
26 21337407 SQUARE BLOCK EFITE R A 2
a7 21337803 FEED ADJUSTING BASE SUPPORT HHEE VRS BR FA 2
a8 S58150822TF SCREW 15/64-28 L=8 R 2
79 21335306 FELT SUFPCRT %‘fﬁﬂ“ﬁﬂﬁ:ﬂ#ﬁﬁm 1
a0 5550906105F SCREW  9/54-40 L=F i 7 e E] 2
51 21337902 ECCENTRIC PIN %’rEEﬁﬁ{ﬁ I:emm 1
32 SET00010TF SCREW 9/64-40 L= 8.5 S5 8 8L 8 50 N S ARAT 2
a3 21337308 FEED ADJUSTING ROD EHRE A YEST 1
34 SDOROO402TE HINGE SCREW D=8  H=4  F B TR 1
35 21337605 SPRING S R T R 1
25 21338009 SPRING HOOK HEE RS ER AT 2R 1
37 5571114107TP SCREW 11/64~-40 L=16 St 1l SRR AT 2
38 21337209 FEED ADJUSTING A EHEEIEFT 1
39 B1610512000 FEED DRIVING SLIDE BLOCK i s e 1
40 SMG06LB02TE SCREW M6 L=18& AR IR L] 1
41 0105364 FEED DTAL A HErindk 1
42 010562 SPRING W 1
43 S561218605P SCREW 3/16-28 L=18 H B S ARET 1
44 11009905 FEED REGULATOR SCREW SRR TR 1
45 ROMI92270200 RUBBER RING SHIE iR R 0T 1
45 010563 FEED REGULATOR PIN \EEhEE 1
47 22512104 FEED REGULATOR PIN SPRING iEEh R 1
48 21336656 FEED LINK ASH. HFEEhiE A M 1
45 21336607 FEED LINK HAFEshIEST (=R (1)
50 B1418761000 COMNECTING FORKED LINK PIN _ jEdhEE 1
51 CRZOZ000000 OIL WICK Hrshih 0.04
52 SHBOS0502TP SCREW M5X6 1 A AT A R AR T 1
53 21336706 FEED ROD A G 1
54 21338207 FEED LINK PIN R A T 1
55 S010008015H HINGE SCREW =10 H=8 HATIE R R eT 1
56 21336300 BACKWARD FEED LEVER SHAFT (Bl 583N 5 1
57 SERGEOTHITP SCREW 1/8-40 L=7 it 4 1] 2
58 C512010105H THRUST COLLAR ASM. D=12 W=10 |4 DL 1
59 C512010115H THRUST COLLAR D=12 W=10 HaER F R EE (1l
1] S58AROGLOTF SCREW _1/4-40 L=6 SR 23
a1 REOG00000KD E-RING 9@ EHESREMEFOEE 1
62 21388004 REVERSE FEED CONTROL LEVER {HaE T I
63 SS6120930TF SCREW 3/16-28 L=4 {HI4E R FHR5T 2
64 22814909 FELT EEEFHE 1
65 WPOGS0STESD TASHER 6. GN13X0. 8 1
Bh NS61503105P MUT 15/64=28 BB 16/64=-28 1
67 21364252 FEED BASE AsM. o e {4 |
64 020568 FEED SHAFT METAL BN ERE 1
B 21336003 FEED BASE - 1
70 10107902 FEED BAR FORK BER 1
71 B1108562000 FEED A 1

28

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



0. Hook shaft & upper feed mechanism

8
25% 5_,5_@%#_/'/], 16 17

15

26 20 . 21 12 .13%
g 4. 37.41

27 22 .23

29

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



g A R LRSS L2 HILER HE
1 #03 21390000 HOOK SHAFT BASE (RIGHT) ek e ]
g BIBO2GG3000A  BUSHING ASM. FRONT EaE R 1
3 H01 21335104 HOOK SHAFT BASE (RIGHT) HiERE i
4 10112506 THRUST WASHER 0.7 W4 bR 1
5 #03 21334909 INNER HOOK GUIDE LINK SRR 1
& #01 21334909 BOBBIN CASE OPENING LEVER LINK Ir el ST 1
7 B1821051000 CRANK SCREW STUD ATk EE R 1
8 CR202000000 OIL WICK A4 RE R RR AT 0,02
g NS61104208P NUT 11/64-40 SRR 1
10 #03 21335500 GUIDE ARM (FOR THREAD CUTTING) oA 1
11 401 B1822563000 BOBBIN CASE OPENING LEVER CRAN SRR 1
12 #03 21335708 INNER HOOK GUIDE ARM SHAFT REETE 1
13 #01 B1823051000 OPENING LEVER CRANK PIN % D) HEFF 1
14 S57111810TP SCREW 11/64-40 L=18 SR I EE B AR T 1
15 CO202000000 BIL WICK A8 ) AT 0. 02
16 #03 21335807 INNER HOOK GUIDE Ak 1
17 #01 B1824563000 BOBBIN CASE CPENING LEVER Greka) 1
18 WPO3T1016SD WASHER 3. 7X8X1 44 s o, 1
19 5560208105 SCREW 9/64-40 L= 7.5 o4 TIORET 1
20 10111102 THRUST WASHER 0.9 HEHRA FERE ]
21 10112704 THRUST WASHER 1.2 HEREE FERE (1)
22 #03 21378401 HOOK SHAFT UPPER METAL R EE 1
23 #01 21378500 HOOK SHAFT UPPER METAL R LE 1
24 21334701 HOCK SHAFT LOWER METAL EHRETE 1
25 10109908 SADDLE INSTALLING BLOCK UPFER e EEE2 1
26 10112407 SADDLE INSTALLING BLOCEK LOWER EHRREEEE] 1
a7 5SE1530405P SCREW  15/64-28 L=30 e A EE ] 1
28 WPOBS0002SP WASHER 8, 5X18%1.6 MR EE R A 1
29 SME082502TP SCREW M8 L=25 He e B s 9R4T 1
30 B18345120004  OIL ADJUSTING SCREW B AR ET 1
31 NS61104205F NUT 11/64-40 P & L T 4 2
32 #03 21387055 THREAD TRIMMER HOOK ASM. fiEH 1
33 #01 BE1R305630A0 VERTICAL-AXIS SEWING HOOK ASM. i 1
34 #03 21334800 ALUMINUM BOBBIN WITH ENURL B 1
35 #01 R9117563000 BOBBIN M 1
36 20666 LOWER SHAFT T 1
37 10111003 THRUST WASHER 1.1 et e EEAE 1
38 5S8151150TP SCREW 15/84-28 L=10.5 L AEET 1
39 B18035150A0 BUSHING ASM. INTERMEDIATE By EAMY 1
40 5581511501P SCREW 15/64-28 L=10.5 3L 4B ET 1
41 10108700 THRUST WASHER 1.5 TiEdae FERE 1
42 22600804 FEED DRIVING CAM IS 1
43 $S8110422TP  SCREW 11/64-40 L=4 HEH HE 3 SLARET 1
44 S58660530TP SCREW 1/4-40 L= 4.5 WML 1
45 B1817051000 HOOK DRIVING SHAFT GEAR SMALL 88 b /b i Ee 1
46 SSEEG06TOSP SCREW 1/4-40 L= 6.1 TEd ik 4 52 RLAR ET 1
47 S58660530TP SCREW 1/4-40 L= 4.5 1R F M ARET 1
48 B1816051000 HOOK DRIVING SHAFT GEAR LARGE SRR 1
49 SSA6E0810TP SCREW 1/4-40 L=8 VR AT A B ARET 2
50) 558151150SP SCREW 15/64-28 L=10.5 LT 1
51 SQ1110401M2 COMNECTING SCREW BT 2
52 22611909 OIL PUMP SHAFT HHE 1
53 SSBE60530TP SCREW 1/4-40 L= 4.5 ¥ F i ageT 1
54 22611701 PLUNGER BUSHING B THHE 1

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com

#01 15304H

30

#03 15300-TH



7. Thread cutting components (for 1510N-7)

31

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



DESCRIPTION ZE{-i
1 10726305 MOVING KNIFE £ 7] 1
2 SM6030802TP  SCREW M3X0.5 L=8 Eh TI4RET 2
3 WP03205015C  WASHER M3 [ 2
4 21389556 FIXED KNIFE BASE (RIGHT) ASM. )RS EE () 1
5 21389507 FIXED KNIFE BASE (RIGHT) EJIREHE () 1
§ 21389309 FIXED KNIFE ET] 1
7 21389408 CLAMP SPRING SR 1
8 SSTOB0G10SP  SCREW 3/32-56 L= 5.5 iE JIHRET 2
g SS7060610SP  SCREW 3/32-56 L= 5.5 STALERIBAET 2
16 SS7111120SP__ SCREW 11/64-40 L=10. 5 st DR B () 84T 2
17 40090530 WASHER M5 TE T 48 % J R R 4T £ [ 2
I8 21354907 MOVING KNIFE SHAFT iEED T8 1
19 CS0790731SH  THRUST COLLAR i T) B ) E 1
20 SSB110422TP  SCREW 11/64-40 L=4 TEETIARE N E BT 2
21 21354501 THREAD CUTTING STOPPER (RIGHT) 2 RER () 1
22 SST111120SP  SCREW 11/64-40 L=10.5 2 PR A () wgET 1
23 21353750 VERTICAL FITTING BASIS ASM. By 7055 it e 2 4 ]
24 21353701 VERTICAL FITTING BASIS BY TI9R zh 4 e 1
25 SS81105108P  SCREW 11/84-40 =5 B 713 s iR sT 2
26 21354006 THREAD CUTTING DRIVING PLATE B £k SR AN E T 1
27 10116804 SHAFT BT EE Sr 52 1
28 21353859 THREAD CUTTING ROLLER ARM By 71 3R sh s 1 1
29 21353909 CAM ROLLER SHAFT B 28 (" 8 T 4T 1
30 D2430555B00  SNAP RING BUER SR T ST E 1
al 21353800 THREAD CUTTING ROLLER ARM Bk O zh ih i 1
32 D2427555B00B  CAM ROLLER BYER T 2
33 CS0T0081BSH  THRUST COLLAR ASM. D=7 W=8 B &l 7 SRR A 1
34 CSOTO0811SH  THRUST COLLAR D=7 W=8 9k SO e R 3R 1
35 5S81105105P SCREW 11/64-40 L=5 prgs - ubzibe-d L) 2
36 SS6151812TP  SCREW 15/64-28 1=18 i i O i R AR £ T 2
37 21354105 CONNECTING PLATE B R W Y RLEAT 2
38 21354204 STOPPING PLATE TS TR R AR 1
39 SDOB403255FP  HINGE SCREW BYER AT R R 2
40 S56111010SF  SCREW 11/64~40 L= 9.5 #24T11/64-40 L=9.5 2
42 HK034610120  HOUSING 12P BUER PR A 1
43 WPOG210165D  WASHER 6. 2X13X1 TE JJBR e () 4RET 2
45 21389705 ROCKING ARM (RIGHT) EEh &zl (5) 1
46 S56121610TP  SCREW 3/16-28 L=15.5 & 2h phif o B eEET 1
48 SS6121610TP  SCREW 3/16-28 L=15.5 fah iR T iR 1
49 SDO640451TP  HINGE SCREW D=6.35 H=4.5 B4 R AT AR AT 1
51 21389911 THREAD TRIMMER CAM ek My 1
52 SSRAE0612TP  SCREW 1/4-40 L=6 1R LS ERET 2
53 SD0640482SP  HINGE SCREW D= 6. 35 H= 4.8 oY & I EhEE g E] 1
54 21355102 THREAD CUTTING SOLENOID B2k R 1
55 21354600 SOLENOID FITTING PLATE B £k R 1
56 SS61512105FP  SCREW 15/64-28 L=12 AR SRR AT 2
57 SMBO40R00SF  SCREW IFEETMA/6 i
58 21354709 SOLENOID CONNECTING PLATE BU &5 IR AT i e b 1
59 SST110720SP  SCREW 11/64-40 L=7 IR4T11/64-40 L=T 2
60 HK03464000A  TERMINAL FEMALE s T 2
6l WSOB10002KP  SPRING WASHER RS 2
62 21350208 MAINTENANCE SPRING Eill ] 2

32

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



8. Thread tension components

a3

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



s il GRbD e B 5 & T R bR HE
1 020841 THREAD TENSTON ASM. e £ B 4A 1 1
2 0208414 THREAD POST BASE COMPL. kiR 1
3 0208418 Cylinder block {EL 2
4 020841C Cylinder thimble SETTH 7
& (20841D Passing plate e i
B 020841F  Fixed block I {1 1B 5E 1
T 020841F  TAKE-UP SPRING GUIDE DISC ASM Hh&E@itsmmp o
8 0208416 PAD # 1
g 020841H PAD AnER 1
10 0208411 THREAD TENSION POST B V3l 2
11 020841] Torsion spring bracket HF#E 1
12 020841K PAD A 1
13 020841L THREAD TENSION NUT e E TR 2
14 02084 1M TENSION SPRING NO. 1 & e o 3 2
15 020841N BOBBIN WINDER TENSION DISC  de#b#fiEiR 2
16 0208410 BOEBIN WINDER TENSION DISC ek F LR iR 4
17 020841P TENSION NUT b 1 Y o 2
18 0208410 TENSION SPRING LR T 2
19 020841R TENSION DISC Fe iR 2
20 0208415 THREAD TENSION POST B itk 2
21 0208417 PIN 4 1
22 0208410 AXIS Hdehsh 1
23 LS4C10 SCREW STUD 84T 2
24 1.54C8 SCREW STUD HE5T 1
25 LS SCREW STUD HEET 4

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com

34



9. Lower thread winder mechanism component

35

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Fs e HIGEYE S L AR S
1 40126355 BOBBIN DEVICE ASM. sreh IR 1
2 26260109 BOBBIN FITTING BASIS COMPL. fBiRmE 1
3 26260307 ADJUSTING PLATE BEARING il A8 A 1
4 26260406 CONNECTING ROD LeiR M 1
5 40126594 ADJUSTING PLATE SRR B TR 1
6 26260505 STOP MOVING CARD ikE& 1
7 40125851 WHEEL SHAPE g 1
8 26260802 RING 14 2
g 26261008 BEARING . H 1
10 40126354 BEARING SHAFT K 1
11 26261503 FRICTION RUBBER CIRCLE EERE 1
12 40126550 CENTER BEARING Har 1
13 40125927 RUBBER MAT g 1
14 40126311 THREAD TRIMMER 7% 7] 1
15 40151791 HANDLE F1i 1
16 13718507 SPRING i 8 1
17 RCOS607T11KP  RING 44 1
18 SMOD30B01SC  SCREW 3%0.5 L=8 L0k BE (M SEARET 3
19 SMB040860TP  SCREW4#8 BT 1
20 SM60312021P __ SCREW BT 2
21 SM80S0502TP  SCREW EEEE] 1
22 WPO450801SP  FLAT MAT i 2
23 40126549 SPRING il 1
24 40125928 POSITIONER 7E hr 8% 1
25 40125844 LIMITED CARD FRAT £ 1
26 WS0451040KP  SPRING WASHER ik 1
27 NS6110310SP TENSION SPRING NO. 1 R 1
28 1/3168555H0B BOBBIN WINDER TENSION DISC ikl 2
29 83214047000 THREAD TENSION POST Ok 1 i3 1
30 21378708 THREAD TENSION NUT RS A MER 3 1
31 11072402 SCREW AN £ [ SE SR ST 2
32 SHE040800SP PACKING Heig e 1
33 22538706 LOWER THREAD GUIDE ASM. ik 4H 1
34 21355706 FITTING BASE Ji e et e e 1
35 D3162555B00 THREAD GUIDE ks ik 1
36 NS61103105F NUT 11/64-40 ILE tEaE i 1
37 556110810TF SCREW 11/64-40 L=8 BeeR AR E IR 3
38 10704807 BOBEIN FRICTICON WHEEL R s (EH) 1
39 SHROS0802TP SCREW M5 L=6 TR e (E5H) 1RY 2

36

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



10. Lubrication components

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



AL M (7 & A B I €T ALhi
1 21345756 ARM ONCE THROUGH OIL FELT ASM. & ih&j#H{ 1
2 21345707 ARM ONCE THROUGH FELT A BiRA 1
3 21345806 FELT B iR 1
q 21345905 FACE ONCE THRODUGH FELT BiREC 1
5 21346358 FELT SUPPORT ASM. P E e ke 1
i 21346309 FELT Foid 2 1
7 21346507 FEED CHANGE FELT FoimEEE A 1
A 21346408 FELT Kim LA 4B 1
G EASS00B0000 CLIP CV-T05 et ASE 3 2
10 S571107108P SCREW 11/64-40 1=4.3 P bt il 1
11 21340708 UIPPER FEED OIL BAR PLATE b=l 1
12 S571107108P SCREW  11/64-40 L=5 e i iR SR T |
13 CQ202000000 DIL WICK I3 B o 4l 2 0.2
14 21347000 TAKE-UP OIL PLATE i [ 1
15 £Q202000000 OIL WICK HiT [ i 4 i £ (. 25
16 21347208 TAKE-UP LUBRICATION FELT B AR HE i B i
17 5530906105F SCREW 9/64-40 L=6 i B i AR B AT 1
18 21348002 FELT i 1
16 R1412051000 FELT [ =il AhEE) whi 1
20 BIOE00402EL DIL TURE HE 0,12
21 B3538112000 OIL RETURN TUBE HOLDER mEEER 1
22 5541106155P SCREW 11/84-40 L=6 T [ S AR T 1
23 40051503 ARM OIL TANK ASM. fiE s a1 1
24 B1520586000 DIL SIGHT WINDOR e I
25 21345608 ARM OIL TANK fi it 1
26 SQ1110401M7 CONNECTING SCREW T IR 1
27 SQ1150451M7 COMNECTING SCREW NS 2
28 23630007 TUEE e 0.5
29 23630007 TURE WE 0.2
30 23630007 TUBE wE 0. 6
31 CO252000000 OIL WICK i bk e 0.7
32 EA9500B0100 CABLE BAND BEBH®E 3
33 5571108305 SCREW 11/64-40 L= 7.5 T AT 1
34 21345103 LUBRICATION BRACKET T 1
35 5541509158P SCREW 15/64-28 L=9 IRE] 2
36 21345202 OIL PIPE STAY WETHR 1
a7 §541509155P SCREW 15/64-28 L=0 HE RS 2
38 40064409 CONNECTION SCREW ASM. THE R R 1
30 S01110401M2 CONNECTING SCREW HE R 1
40 B353B112000 011 _RETURN TUEE HOLDER HEFREE 1
41 5541106155P SCREW 11/64-40 1=6 TR Bl R ET 1
42 13765607 OIL CONNEC. ARM =iEmmEEk 1
43 B3534155000 PLUNGER T 1
44 B1214038000 PLUNGER SPRING HER 1
45 B3524552000 PLUNGER THRUST PLATE e SRR 1
46 5541108155P SCREW 11/64-40 L=8 HEESIBIR] 1
47 5561110105P SCREW 11/64-40 L= 9.5 SRR 2
48 23630007 TURE wmeE 0. 38
49 23630007 TUBE hE 0. 08
50 23630007 TURE E 0,22
51 23630007 TUBE hE 0.1
52 23630007 TUBE HE 0.5
53 21338306 LUBRICATION FELT PRESSER EE R F 1
54 $550906105P MUTUAL VERTICAL CHANGE FELT FEHEBIS 1
55 SS5090610SP SCREW 3/16-28 L= 7.0 JHES TR R4 1
56 21346606 PIFE SUPPORT i 1
57 EASS00BO100 CABLE BAND ey A=F ks 1
58 PS0S00202KF SPRING PIN 5X20 iR 1
50 10126803 0IL TUBE HOLDER I 3 B i 5 e 1
B0 £0202000000 OIL WICK pitt 0.2
61 LM& NUT 8 185 !
G2 021360 THROTTLE SLEEVE T EE 1
3 021363 OIL FILTER HEAD Bk 1
fid 021364 COVER #=iE ]
85 021365 FILTER A 1
&6 010623 SCREW [=15] 1
a7 010624 R 1

NUT 11,/64-40
38

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



11. Automatic presser lifting mechanism (For 1530A-7)

FFS iRl RIGAAS FEOLEAFR FICEER WE
1 PA400150100 AIR CYLINDER 6 R Ui 1
2 SMB082002TP SCREW M8 L=20 S AL AR 4
3 21356506 CYLINDER CONNECTING SCREW $&EBISHTESL 1
4 NM&0B0001SE NUT M8 gl 1
5 SD07203315P HINGE SCREW D= 7.24 H= 3.3 FERSHEELEET 1
6 21356605 LEVER A =G ERshE 1
7 21356803 LEVER B S EHAHEEHE S 1
8 SME051002TP SCREW M5X0.8 L=10 15 W E e 2
g9 21356704 SHAFT Sehh ERI s ARERET 1
10 PJ304065102 ELBOW Tk 2
11 21356308 CYLINDER STAY (FRONT) EERSEZESE (JD 1
12 21356407 CYLINDER STAY (REAR) RERSHEEE (5 i
i3 SS6151040SP SCREW 165/64-28 1L=10 S 5T E EARET 4
14 213567048 NUT 5/16-24T SR EF 1

33

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



12. Thread stand components

DESCRIPTION
| 1 | 22930358 THREAD STAND ASM. ! A =n
2 | SPOOL RETAINER : | (2}

3 'SPOOL PIN ; (2}
L4 'SPOOL REST CUSHION | %2}
5 | 'SPOOL REST {23 |
i 6 | _ \SCREW M6 L=16 . | £2)
Y| THREAD GUIDE ARM JOINT _ | (2}
| 8 | SPOOL REST ROD RUBBER CAP : | €1} |
9 SPOOL REST ARM : | {2)
10 SPOOL REST ROD UPFER : (1)
3 SPOOL REST ROD JOINT . (1)
12 'SCREW M5 L=14 (2)
| 13 NUT M5 {2)
14 'SPOOL REST ROD LOWER (1}
15 | THREAD GUIDE : (2}
16 SPRING WASHER | L (2)
17 | NUT M5 _ (2}
18 | NUT M16X1.5 : ; [ €1y |
19 | WASHER 16X30X2. 6 i | {2)
20 SPRING WASHER ‘ 1 A1)
40

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



13. Autimatic back comonents(for 1530A-T)

-

h

DESCRIPTION
1 21348958 'WINDOW PLATE ASM. o
2 | PA320150200  JIG CYLINDER F 1
3 LS6ALE SCREF M6 L=16 [ 2
4 WPOG41601SD  WASHER M6 P 2
5 21348602 CYLINDER CONNECTING SCREW F 1
6 'NMB060003SC  |NUT M6 | 1
7 21348503 FITTING BASE "1
g $57150910TP SCREW 15/64-28 L=0 il
9 | 21348701 BACKWARD FEED LINK il
10 5D0800352SP HINGE SCREW D=8  H= 3.5 il
11 SPCE-01 HALF UNION [ 1
12 | PSTOL MUFFLER ) [ 1
13 SDO8S00402TP  |HINGE SCREW D= 8  H= 4 1
14 'NS6150430SP NUT 15/64-28 1
15 22656102 REVERSE FEED LINK (1) 1
16 S57120760SP SCREW 3/16-28 L= 7.0 T 1
17 22656003 SPRING SUSPENSION iE
18 5541206155P SCREF 3/16-28 L=6 1
19 13515606 SPRING . 1
20 10120004 SPRING SUSPENSION I
21 11100500 REVERSE FEED LEVER STOPPER 1
22 21349105 CYLINDER PACKING 1
23 S57112810SP SCREW 11/64-40 L=28 1

4]



1 5571108405F SCREW 11/54-40 L=7. 8 T 3
2 PA320200100 JIG CYLINDER S 1
3 SMEO44002TP SCREW SEL e SanE] g
4 21438403 CYLYNDER CONNECTING SCREW AR T I
5 N60807215E NUT M8 i, i
B 21438502 MUTUAL VERTICAL LINK A 1
T SDOBOR4OETE HINGE SCREW §24T 1
] SDOGO4S4TR SHOULDER SCREW ERET 1
g 21438601 MUTUAL VERTICAL LINK SPASER EfEw i 1
10 5561116105F SCREW 11/64-40 L=15 HERY 2
Il 21437306 WINDOW PLATE E PACKING g 1
12 21437207 WINDOW FLATE F EER 1
13 PT304065102 ELEOW e 1
14 PX015101000 VUFFLER HER 1
15 HX002950000 WIRE MARK (4) HEFD 4
16 021641 SRANGE SWITCH ASM FRERHEEA 1
17 SK35140005C WOOD SCREW D=5. 1 L=40 AABET g
18 40025036 KNEE SWITCH ASM. T EE 1
19 40025035 KNEE SWITCH ASH. EEEE 1
20 MATSO0231T00 DRIVING BAR TOO2 IE=hiT 1
21 WPO4B08565P WASHER 4, 8%8. 4%0. 8 #=E 4
24 MATS0230T00 ENEE SWITCH SUPPORT BASE EEE s 2
23 SS6151Z205F SCREW 15/64-28 L=11.5 =T 4
24 S571114108p SCREW  11/64-40 1=14 T 2
25 5571107105L SCHEF 11/64-40 [=7.0 HBET 4

42



15. Air mechanism components (for 1530A-T7)

DESCRIPTION
1 40038722 AIR APPARATUS (B) ASM. 1
2 40038723 Mounting panel : 2
3 021703 'SCREW D=4.1 L=20 L2
4 021704 'SCREW M8 L=10 2
5 RR2000 FILTER REGULATOR 1
6 SPCR-02 NIPPLE [ 3
7 SNSBMM TUBE @8 . 1
9 40024965 'ELECTROMAGNETIC VALVE ASM. M1
10 021710 RECEPTACLE 1>
| 11 4V21008B ELECTROMAGNETIC VALVE C <3y
12 | GAKA2302B00 'FILTER REGULATOR MOUNTING PLAT 1>
13 021713 ELECTROMAGNETIC VALVE (C) ASM. i
14 | 021714 SCREW D=4.1 L=50 4
15 BTOB00401EB TUBE @6 1

43



16. Accessories parts components

s iREH (RERES BB oI AFR g0E
1 21351457 OIL RESERVOIR ASM. FohEt 1
2 S56151440SP SCREW 15/64-28 [=14 BT EEARET 1
3 S571108405P SCREW 11/64-40 L=7.8 R RERE 1
4 SS5110740TP  SCREW 11/64-40 L= 6.5 B SRR ET 1
5 SK3241601SC  WOOD SCREW D=2.4 L=16 HRET 8
6 21351150 BELT COVER ASM. (RIGHT) By A 1
7 21351101 BELT COVER (RIGHT) ik g 1
g 21351002 BELT COVER AUXILIARY PLATE Bt iR ]
9 21351200 BELT COVER (LEFT) FrHyEEB 1
10 D8232241E00 BELT COYVER SUPPORT A B Hr AR 1
11 SS6153040SP  SCREW 15/64-28 L=30 R T 3
12 LS6ALD SCREW =t i
13 021227 P s |

44





